DO NOT SCALE IF IN DOUBT ASK

=

Revisions

Rev

Description

Date Approved

Q I\
[ T— 1 [T 1
a o : ! ( s
T T T v {8 | e i
: : : : = F Gl .
T 5 : 7 = M =
LA l\ Ch 7 u\ il
[ i ST S
/"
&7 55 RE|
4L g 3
Date Name Part Number: Title:
AVANI ENVIRONMENTAL, INC.  Sales Department Drawnby: | 2010-11-08 XXX Kok WB-6044
; Checked by:
95 Cypress Drive (919) 570-2862 ¥ : i
Youngsville, NC 27596 sales@oskarsales.com | The drawings, AutoCAD, 3-D Models, and specifications are the property of Avani Size | Scale Drawing Number:
) Environmental Inc. (AE) and may not be reproduced, distributed, modified, or
otherwise used, except provided herein, without the express written permission of AE. 1=43 WB-4x4P

Page 1 of 2




Soquel High School Shop Renovation - WB-6044

Fixing Base (left)

# of
pack
reauired

Fixing Base (right)

# of
pack
reauired

Part Name Specification Q'ty Part Name Specification Q'ty

1 |Fixing Base(WB-5-5-09-1) 1 1 1 |Fixing BaseA(WB-5-5-09-1A) 1 1
2 |Hex Screw 3/8"*2-1/2" 2 2 2 |Hex Screw 3/8"*2-1/2" 2 2
3 |Hex Screw 3/8"*3/4" 1 1 3 |Hex Screw 3/8"*3/4" 1 1
4 |Hex Screw 5/16"*3/4" 1 1 4 |Hex Screw 5/16"*3/4" 1 1
5 [Lock Nut 3/8" 2 2 5 |Lock Nut 3/8" 2 2
6 |Flat Washer |3/8"*0D23*2t| 5 5 6 |Flat Washer |3/8"*0D23*2t| 5 5
7 [Flat Washer  |5/16"*0D23*2t] 1 1 7 |Flat Washer  |5/16"*0D23*2t] 1 1

Right Side Panel to Main Set 1 Left Side Panel to Main Set 1

Part Name

Specification

Part Name

Specification

Part Name Specification Part Name Specification
1 [Right Side Panel (WB-4-4P-01-1)| 1 1 1 |Left Side Panel (WB-4-4P-01-1) 1 1
2 |Half-threaded Screw | 3/8"*4" 9 9 2 |Half-threaded Screw | 3/8"*4" 9 9
3 |Lock Nut 3/8" 9 9 3 |Lock Nut 3/8" 9 9
4 [Flat Washer  [3/8"*0D23*2t| 18 18 4 [Flat Washer  [3/8"*0D23*2t| 18 18
Middle Panel to Main Set 4 Adjustable Backshelf (solid) 5

1 [Middle Panel (WB-4-4P-01-1) 1 4 1 | Adjustable Backshelf (solid)(WB-4-4-12-1)| 1 5
2 |Half-threaded Screw |3/8"*5-1/2" | 11 | 44 2 |Hex Screw |5/16"*3/4" 8 | 40
3 |Lock Nut 3/8" 11 44 3 |Flat Washer  |5/16"*0D23*2t| 8 40
4 [Flat Washer _ [3/8"*0D23*2t| 22 88

Triangular Rear Supports (right) 4 Triangular Rear Supports (left) 4

Part Name

Specification

Part Name

Specification

Part Name Specification Part Name Specification
1 |[Triangular Rear Supports (right)(BH-10-18-1) 1 4 1 |[Triangular Rear Supports (left) (BH-10-17-1) 1 4
2 |Hex Screw 5/16"*3/4" 5 20 2 |Hex Screw 5/16"*3/4" 5 20
3 |Lock Nut 5/16" 2 8 3 |Lock Nut 5/16" 2 8
4 |Flat Washer [5/16"*0D23*2t] 7 28 4 |Flat Washer  [5/16"*0D23*2t[ 7 28
Left Side Panel Top Joints 1 Middle Side Panel Top Joints 1

Part Name

Specification

Part Name

(Kits Placed inside the Light Package)

Specification

1 [Left Side Panel Top Joints (WB-4-4-2-21-1) 1 1 1 |Middle Side Panel Top Joints (WB-4-4P-08-1) 1 1
2 |Hex Screw 5/16"*3/4" 7 7 2 |Hex Screw 5/16"*3/4" 10 10
3 |Flat Washer |5/16"*0D23*2t| 7 7 3 |Flat Washer |5/16"*0D23*2t| 10 10

Right Side Panel Top Joints 4 Overhead Lights 5

1 |Right Side Panel Top Joints (WB-4-4-2-22-1) 1 4 18W Overhead Light

2 |Hex Screw 5/16"*3/4" 7 28 2 |Hex Screw 1/4"*3/4" 4 20

3 |Flat Washer _ |5/16"*0D23*2t| 7 28 3 |Flat Washer  |1/4"*0D19*2t| 4 20
Curtain Rod 10 Booth Outlet Flanged Connection

Part Name

Specification

Part Name

Specification

Part Name Specification Part Name Specification
1 |Curtain Rod(BH-10-13-18) 1 10 1 |Inlet Flange(H-10-19-1) 1 5
2 [Hex Screw 1/4"*3/4" 4 40 2 |Hex Screw 5/16"*3/4" 10 50
3 |Flat Washer 1/4"*0D19*2t| 4 40 3 [Flat Washer |5/16"*0D23*2t] 10 50
Adjacence of the Top Hood Draft
CO2 Bracket 5 (back part) and Upper Part of the 5

Part Name

Specification

Page 2 of 2

1 |CO2 Bracket 1 5 1 |Hex Screw 16 80

2 |Hex Screw 5/16"*3/4" 7 35 2 |Lock Nut 5/16" 12 60

3 |Flat Washer  |5/16"*0D23*2t| 7 35 3 [Flat Washer  |5/16"*0D23*2t| 28 140
Lifting Hanger 5



